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1. TEST SUMMARY
1.1. Test Standards

The tests were performed according to following standards:

FCC Rules Part 15.247: Operation within the bands of 902-928MHz, 2400-2483.5MHz, and
5725-5850MHz.

ANSI C63.10-2013: American National Standard for Testing Unlicensed Wireless Devices.

1.2. Report version

Revised No. Date of issue Description

01 Aug. 17, 2020 Original

KSIGN(Guangdong) Testing Co., Ltd.
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1.3. Test Description

FCC Part 15 Subpart C(15.247)

Test Item Standa;ijecnon Result En-giar?teer
Antenna Requirement 15.203 Pass Rory Huang
Conducted Emission 15.207 Pass Rory Huang
6dB&99% Bandwidth 15.247(a)(2) Pass Rory Huang
Peak Output Power 15.247(b) Pass Rory Huang
Power Spectral Density 15.247(e) Pass Rory Huang
Restricted Band 15.247(d)/15.205 Pass Rory Huang
Band Edge and Spurious Emission(Conducted) 15.247(d) Pass Rory Huang
Spurious Emission(Radiated) 15.247(d)&15.209 Pass Rory Huang

Note: The measurement uncertainty is not included in the test result.

KSIGN(Guangdong) Testing Co., Ltd.
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1.4. Test Facility

Address of the report laboratory
KSIGN(Guangdong) Testing Co., Ltd.

West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park, Minzhu,Shatou, Shajing,
Bao'an District, Shenzhen, Guangdong, People’s Republic of China

Laboratory accreditation
The test facility is recognized, certified, or accredited by the following organizations:

CNAS-Lab Code: L13261

KSIGN(Guangdong) Testing Co., Ltd. has been assessed and proved to be in Compliance with CNAS-CLO1
Accreditation Criteria for Testing and Calibration Laboratories (identical to ISO/IEC17025: 2017 General
Requirements) for the Competence of Testing and Calibration Laboratories.

A2LA-Lab Cert. No.: 5457.01

KSIGN(Guangdong) Testing Co., Ltd. EMC Laboratory has been accredited by A2LA for technical competence
in the field of electrical testing, and proved to be in compliance with ISO/IEC 17025:2017 General Requirements
for the Competence of Testing and Calibration Laboratories and any additional program requirements in the
identified field of testing.

IC Registration No.: CN0O096
The 3m alternate test site of KSIGN(Guangdong) Testing Co., Ltd. EMC Laboratory has been registered by

Certification and Engineer Bureau of Industry Canada for the performance of with Registration NO.: CN0096
FCC-Registration No.: CN1272

KSIGN(Guangdong) Testing Co., Ltd. EMC Laboratory has been registered and fully described in a report filed
with the (FCC) Federal Communications Commission. The acceptance letter from the FCC is maintained in our
files.

KSIGN(Guangdong) Testing Co., Ltd.
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1.5. Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to TR-100028-01" Electromagnetic
compatibility and Radio spectrum Matters (ERM);Uncertainties in the measurement of mobile radio
equipment characteristics; Part 1”7 and TR-100028-02 “Electromagnetic compatibility and Radio spectrum
Matters (ERM);Uncertainties in the measurement of mobile radio equipment characteristics; Part 2 “ and is
documented in the KSIGN(Guangdong) Testing Co., Ltd. system acc. to DIN EN ISO/IEC 17025.
Furthermore, component and process variability of devices similar to that tested may result in additional
deviation. The manufacturer has the sole responsibility of continued compliance of the device. Below is the
best measurement capability for KSIGN(Guangdong) Testing Co., Ltd.

Test Items Measurement Uncertainty Notes
Transmitter power conducted 0.42 dB (1)
Transmitter power Radiated 2.14 dB (1)
Conducted spurious emissions 9kHz~40GHz 1.60 dB (1)
Radiated spurious emissions 9kHz~40GHz 2.20dB (2)
Conducted Emissions 9kHz~30MHz 3.20dB (2)
Radiated Emissions 30~1000MHz 4.70 dB (2)
Radiated Emissions 1~18GHz 5.00 dB (2)
Radiated Emissions 18~40GHz 5.54 dB (1)
Occupied Bandwidth 2.80dB (1)

Note (1): This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=1.96.

1.6. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature: 15~-35°C
Relative Humidity: 30~60 %
Air Pressure: 950~1050mba

KSIGN(Guangdong) Testing Co., Ltd.
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2. GENERAL INFORMATION

2.1. Client Information

Applicant: Shenyang TECHE Technology Co., Ltd.

Address: (1-19-1) No.7, Langri Street, Hunnan District, Shenyang City, Liaoning
Province, China

Manufacturer:; Shenyang TECHE Technology Co., Ltd.

Address: (1-19-1) No.7, Langri Street, Hunnan District, Shenyang City, Liaoning
Province, China

2.2. General Description of EUT

Product Name: 360Anywhere
Model/Type reference: PF1360
Listed Model(s): PF1363

Model Different:

The difference between product models only depends on the model
naming is different for the marketing requirement. Other power supply
methods, interior structure, electrical circuits and key components are the
same, which do not affect the safety and electromagnetic compatibility
performance.

Power Supply:

MODEL: FY1264000
INPUT: 100-240V~ 50/60Hz 1.1A 110VA
OUTPUT: 12.6V==4A

Power Supply
(Li-ion Battery Pack):

Model: 186502P2S 50.32Wh
Capacity: 6.8Ah 200402
Nominal Voltage: 7.4V
Charging Voltage: 8.4V

Hardware version: V120

Software version: 0.12.7

WIFI

Modulation: 802.11b: DSSS(CCK, DQPSK, DBPSK)

802.11g/n; OFDM(BPSK,QPSK,16QAM,64QAM)

Operation frequency:

802.11b/g/n(HT20): 2412MHZz~2462MHz

Max Peak Output Power:

802.11b: 10.49dBm
802.11g: 9.71dBm
802.11n (HT20): 9.93dBm

Channel number:

802.11b/g/n(HT20):11 channels

Test frequency:

CHO1: 2412M; CHO06: 2437MHz; CH11: 2462MHz

Channel separation:

5MHz

Antenna type:

Internal Antenna

Antenna gain:

1.5dBi

KSIGN(Guangdong) Testing Co., Ltd.
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2.3. Operation state

Operation Frequency List: The EUT has been tested under typical operating condition. The Applicant provides
communication tools software to control the EUT for staying in continuous transmitting and receiving mode for

testing.
Operation Frequency List:
Channel Frequency (MHz)

01 2412
02 2417
03 2422
04 2427
05 2432
06 2437
07 2442
08 2447
09 2452
10 2457
11 2462

Note: 1.CH 01~CH 11 for 802.11b/g/n(HT20/HT40), CHO3~CHO09 for 802.11n(HT40).
2.The display in grey were the channel selected for testing.

Test mode

For RF test items

The engineering test program was provided and enabled to make EUT continuous transmit (duty
cycle>98%).

For AC power line conducted emissions:

The EUT was set to connect with the WLAN AP under large package sizes transmission.

For Radiated spurious emissions test item:

The engineering test program was provided and enabled to make EUT continuous transmit(duty
cycle>98%). The EUT in each of three orthogonal axis emissions had been tested ,but only the worst
case (X axis) data Recorded in the report.

KSIGN(Guangdong) Testing Co., Ltd.
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2.4. Measurement Instruments List

Tonscend JS0806-2 Test system

ltem Test Equipment Manufacturer Model No. Serial No. Cal. Until
1 Spectrum Analyzer R&S FSV40-N 101798 04/07/2021
2 | Vector Signal Generator Agilent N5182A MY50142520 04/07/2021
3 | Analog Signal Generator HP 83752A 3344A00337 04/07/2021
4 Power Sensor Agilent E9304A MY50390009 04/07/2021
5 Power Sensor Agilent E9300A MY41498315 04/07/2021

Wideband Radio

6 % R&S CMW500 157282 04/07/2021
Communication Tester

7 | Climate Chamber Angul AGNHS80L 1903042120 04/07/2021
8 Dual Output DC Power Supply Agilent E3646A MY40009992 04/07/2021
9 RF Control Unit Tonscend JS0806-2 / 04/07/2021
Transmitter spurious emissions & Receiver spurious emissions
Item Test Equipment Manufacturer Model No. Serial No. Cal. Until
1 EMI Test Receiver R&S ESR 102525 04/07/2021
7 / Chengdu
2 High Pass Filter E-Microwave OHF-3-18-S | OE01901038 03/27/2021
/ . Chengdu
3 High Pass Filter E-Microwave OHF-6.5-18-S | 0E01901039 03/27/2021
4 Spectrum Analyzer HP 8593E 3831U02087 04/07/2021
e g i Schwarzbeck VULB 9163 01230 03/29/2023
period Antenna
6 Loop Antenna Beijin ZHINAN ZN30900C 18050 03/25/2021
7 Spectrum Analyzer R&S FSV40-N 101798 04/07/2021
8 Horn Antenna Schwarzbeck BBHA 9120 D 2023 03/29/2023
9 Pre-Amplifier Schwarzbeck BBV 9745 9745#129 04/07/2021
10 Pre-Amplifier EMCI EMCO051835SE 980662 04/07/2021
ltem Test Equipment Manufacturer Model No. Serial No. Calibrated until
A LISN R&S ENV432 1326.6105.02 03/27/2021
2 EMI Test Receiver R&S ESR 102524 04/07/2021
3 Manual RF Switch JSTOYO / MSW-01/002 04/07/2021
Note:

1)The Cal. Interval was one year.
2)The cable loss has calculated in test result which connection between each test instruments.

2.5. Test Software

Software name Model Version
Conducted emission Measurement Software EZ-EMC EMC-Con 3A1.1
Radiated emission Measurement Software EZ-EMC FA-03A.2.RE
Bluetooth and WIFI Test System JS1120-3 2.5.77.0418

KSIGN(Guangdong) Testing Co., Ltd.
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3. TEST ITEM AND RESULTS

3.1. Antenna requirement

Requirement
FCC CFR Title 47 Part 15 Subpart C Section 15.203:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator, the manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.

FCC CFR Title 47 Part 15 Subpart C Section 15.247(c) (1)(i):

(i) Systems operating in the 2400~2483.5 MHz band that is used exclusively for fixed. Point-to-point operations
may employ transmitting antennas with directional gain greater than 6dBi provided the maximum conducted
output power of the intentional radiator is reduced by 1 dB for every 3 dB that the directional gain of the antenna
exceeds 6dBi.

Test Result

The directional gain of the antenna less than 6dBi, please refer to the EUT internal photographs antenna
photo.

Note: This antenna can be removed from the EUT

KSIGN(Guangdong) Testing Co., Ltd.
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3.2. Conducted Emission

Limit
Conducted Emission Test Limit
Frequenc Maximum RF Line Voltage (dBuV)
J Quasi-peak Level Average Level

150kHz~500kHz 66 ~ 56 * 56 ~ 46 *
500kHz~5MHz 56 46
5MHz~30MHz 60 50

Notes:

(1) *Decreasing linearly with logarithm of the frequency.
(2) The lower limit shall apply at the transition frequencies.
(3) The limit decrease in line with the logarithm of the frequency in the range of 0.15 to 0.50MHz.

Test Configuration

RECEIVER
0.4111/‘

g _Il'—_ _:
EUT | | LISN |:| 58 9
—, 883
-
0.8m /
© P
GR.P 0.8m d El o\

Test Procedure

1. The EUT was setup according to ANSI C63.10:2013 requirements.

2. The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the conducting
ground plane. The vertical conducting plane was located 40 cm to the rear of the EUT. All other surfaces of
EUT were at least 80 cm from any other grounded conducting surface.

3. The EUT and simulators are connected to the main power through a line impedances stabilization network
(LISN). The LISN provides a 50o0hm /50uH coupling impedance for the measuring equipment.

The peripheral devices are also connected to the main power through a LISN. (Please refer to the block
diagram of the test setup and photographs)

4. Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was
individually connected through a LISN to the input power source.

5. The excess length of the power cord between the EUT and the LISN receptacle were folded back and forth
at the center of the lead to form a bundle not exceeding 40 cm in length.

6. Conducted Emissions were investigated over the frequency range from 0.15MHz to 30MHz using a receiver
bandwidth of 9 kHz.

7. During the above scans, the emissions were maximized by cable manipulation.

Test Mode:
Please refer to the clause 2.3.
Test Results

Pre-scan 802.11b/g/n(HT20) modulation, and found the 802.11b modulation 2412MHz which it is worse case, so

only show the test data for worse case.

KSIGN(Guangdong) Testing Co., Ltd.
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Test Voltage: AC 120V/60 Hz
Terminal: Line
Test Mode: Charging+WIFI
900 dBu¥
0
\ FCC Part 15 C (AF)
60 |
50
an |
x| f hJ Wp\m al ﬂh‘*ﬁ“’h"‘”h\
j H']-;M ¥ MM%MWN*’*"”WWWMNM Ubagth it 7 Tpeak
h l \gi?v‘\'“rﬁ H&M’P"m’“"'ﬁ'-mmﬂw '“‘N\P'-r“v“'-r"\-dw-h‘.—.‘v-*Mkrdn-ﬂ.HMWWWWWWWwMM"'I‘I\'rv"w‘ll‘u KAVB
0
-10
-20
0150 [MHz) 20.000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuY dB dBuY dBuv dB Detector
1 * 0.16680 30.89 10.84 4173 6516 -23.43 QP
2 016680 17.06 10.84 2790 16 2726 AVG
3 01780 2952 10.86 40.38 64 58 -2420 QP
4 01780 2.37 10.86 13.23 458 4135 AVG
5 0.1940 26.84 10.87 3771 63.B6 -26.15 QP
6 01940 749 10.87 18.36 F3B6 -3550 AVG
7 02140 2473 10.88 35.61 63.05 -27.44 QP
a8 0.2140 0.50 10.88 11.38 305 4167 AVG
9 0.2540 19.24 10.88 30.12 61.63 -31.51 QP
10 02540 -258 10.88 830 5163 4333 AVG
11 0.3620 21.13 10.89 3202 hB. BB -26.66 QP
12 03620 423 10.89 1512 48 68 -33.56 AVG
Remarks:
1.Measurement = Reading Level+ Correct Factor
2.0ver = Measurement -Limit

KSIGN(Guangdong) Testing Co., Ltd.
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Test Voltage: AC 120V/60 Hz
Terminal: Neutral
Test Mode: Charging+WIFI

80.0 dBu¥

70

FCC Part 15 C (AP)
60 |

L]

b
40 |
[ V ‘a
:
30 | |
20 M ‘ ﬂ r Wl 'lww W\]?hwﬂ#‘t\l
j W gy # L i s e
10 u‘gbwbl%rr ‘]“MHI"\-\N ANt sl N O e e uf‘)'hl‘; \AVD
0
-10
-20
0150 [MH=) 30.000

Reading Correct Measure-

No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector
1 * 0.1660 31.47 10.84 42 31 6516 -22.85 QP
2 0.1660 16.96 10.84 27.80 5516 -27.36 AVG
3 0.1819 27.62 10.87 38.49 64.40 -2591 QP
4 0.1819 1.09 10.87 11.96 5440 -4244 AVG
5 02220 2314 10.87 3401 6274 -2873 QP
6 02220 -1.09 10.87 9.78 5274 -4296 AVG
7 0.2620 18.40 10.86 29.26 61.37 -32.11 QP
8 02620 -168 10.86 9.18 5137 -4219 AVG
9 0.3540 19.03 10.86 2989 5887 -2898 QP
10 03540 1.1 10.86 11.97 4887 -36.90 AVG
11 16.8700 1061 11.01 21862 60.00 -38.38 QP
12 168700 -3.09 11.01 7.92 50.00 -4208 AVG
Remarks:

1.Measurement = Reading Level+ Correct Factor
2.0ver = Measurement -Limit

KSIGN(Guangdong) Testing Co., Ltd.
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Test Item

Limit

Frequency Range(MHz)

Bandwidth

>=500 KHz
(6dB bandwidth)

2400~2483.5

Test Configuration

Test Procedure

1. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

diagram above.

2. Spectrum Setting:

6db Bandwidth

(1) SetRBW =

100 kHz.

(2) Set the video bandwidth (VBW) = 3 RBW.
(3) Detector = Peak.

(4) Trace mode = Max hold.

(5) Sweep = Auto couple.

99% Bandwidth

(1) SetRBW =

500 kHz.

(2) Set the video bandwidth (VBW) =2MHz.
(3) Detector = Peak.

(4) Trace mode = Max hold.

(5) Sweep = Auto couple.

NOTE: The EUT was set to continuously transmitting in each mode and low, Middle and high channel for the test.

Test Mode

Please refer to the clause 2.3.

Test Results

KSIGN(Guangdong) Testing Co., Ltd.
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Test Mode: 802.11b Mode

Channel frequency (MHz) 6dB Bandwidth Limit
(MH2) (MH2)
2412 10.160

2437 10.160 >=0.5
2462 10.160
2412 MHz

Spectrum <

Ref Level 30,00 dBm  Offset 2.23 d& & RBW 100 kHz

lo att 40dE  SWT S6.9ps @ VBW 300 kHz  Mode Auta FFT
Count 100/100
(@ 1Pk view
M1[1] 3.58 dBm
2.4069200 GHz
20d M2[1] 3.30 dBm
2.4124800 GHz
10 dBm =
TN RTERER I ARERETE)
0 dem D1 2,697 dBm AL . R
| ] f l*. I.
10 L . L M
rJJf W W 1
d I il
20 des T T
\(J o
30d

owiets s SO e, P

o T
S50 d
-60 des
CF 2.412 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 2.40692 GHz -3.58 dém
M2 1 2.41248 GHz 3.30 dBm
03 M1 1 10.16 MHz -1.19 d8

KSIGN(Guangdong) Testing Co., Ltd.



®
KSIGN

Page 16 of 60

Report No.: KS2007S00666E01

2437 MHz

Spectrum

(=)

Ref Level 30.00 dem  Offset 2.23 dB & RBW 100 kHz
o ALL 40de  SWT 56.9 ps @ VBW 300 kHz Mode Auto FFT
Count 100/100

@ 1Pk View

M1[1]
20 df

m2[1]
10 dBm:

3.93 dBm)|
2.4319200 GHz
2.86 dBm)|
2.4380000 GHz

m
0 dBrnr 24 Toine,

i
-10 dBrm ] V-\wk le l\""" - “R/w

-20 dém - !

-30 de A

- e Al

50 dB

ET—

-60 dBmr

CF 2.437 GHz 1001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value | Function |
M1 1

Function Result |

2.43192 GHz
2,438 GHz
10.16 MHz

-3.93 dBm
2.86 dBm
-1.47 dg

M2 1
03] M1 1

2462 MHz

Spectrum

(®)

Ref Level 30.00 dem Offset 8.23 dB & RBW 100 kHz

lo Att 40dE SWT  56.9ps @ VBW 300 kHz  Mode Auto FFT
Count 100/100
@ 1Pk View
M1[1] +.47 dBm
2.4569200 GHz|
o m2[1] 2.46 dBm
10 dBm _ 2.4624800 GHz|
0 dBm et I“'"'A""JMJ‘.
D1 -3.544 dBm | o
-10 de ﬂ!‘w\f . 'J,‘J‘l
'fM W " ‘-‘\4‘
-20 dBm A

V}J \Lu\

-30 de

d b
I R ey e T T oy T
50 dB
-60 dBm-
CF 2.462 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.45692 GHz -4.47 dém
M2 1 2.46248 GHz 2.46 dBm
p3] M1 1 10.16 MHz -1.40 dB

10:34:38

KSIGN(Guangdong) Testing Co., Ltd.
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Test Mode:

802.11g Mode

Channel frequency (MHz)

6dB Bandwidth Limit
(MH2z) (MH2z)

2412

15.880

2437

16.400 >=0.5

2462

15.880

2412 MHz

Spectrum < I
Ref Level 30,00 dBm  Offset 5.23 d8 & RBW 100 kHz
lo Att 40dE SWT  56.9ps @ VBW 300 kHz  Mode Auto FFT
Count 100/100
@ 1Pk View
mi[1] 3.06 dBm)|
2.4040400 GHz|
20d m2[1] +.12 dBm
2.4144800 GH
10d8 - -
0 dBrm 1 ooyl Lol .

4
Pttt i O

5 P |
D1 -1.880 dBm (ﬂ'd T
-10 dBr

/

D3| M1 1 15.88 MHz

d . h,
20 des " oy n
AN i
3048 PPl st b, 1
Tha o
I Wi
-40 dBm
50 dB
-60 dBrm
CF 2.412 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.40404 GHz -3.06 dBm
M2 1 2.41448 GHz 4.12 dBm
0.50 dB

KSIGN(Guangdong) Testing Co., Ltd.
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2437 MHz

(=)

Ref Level 30.00 dem Offset 8.23 dB & RBW 100 kHz

lo Att 40dE SWT  56.9ps @ VBW 300 kHz  Mode Auto FFT
Count 100/100

[@1Pk View

M1[1] +.92 dBm|
2.4288000 GHz,
m2[1] 2.50 dBm
2.4395200 GHz,

20d

10 dBm

" Lot L ol
o dem D1 -3.502 dBm r M — frr A ol

-10 dBir

20 dBm J\ﬁ ““\ "

30 B
Leenn
40 dem

Wy
Py

E
=

T ey

50 dB

-60 dBm-

CF 2.437 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.4288 GHz -4.32 dém
M2 1 2.43952 GHz 2.50 dém
p3| M1 1 16.4 MHz -1.04 dB

2462 MHz

(®)

Ref Level 30.00 dem  Offset 2.23 dB & RBW 100 kHz

o ALL 40de  SWT 56.9 ps @ VBW 300 kHz Mode Auto FFT
Count 100/100

@ 1Pk View

M1[1] +.14 dBm|
2.4540400 GHz|
m2[1] 2.66 dBm
2.4644800 GHz,

20d

10 dBm

0 dem

s [ P 1 "
D1 -3.338 dBm il NG f*""‘”"'“mﬁ 7S, 1

-10 dBm ) L

" I \
20 dém
e M,
e Vil

30 dB
pul}
mw}}ﬁ‘..»’-&l

ES

Pt 3
P LLPTEN -1,,.V.HM
"

50 dB

-60 dBmr

CF 2.462 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 2.45404 GHz -4.14 dém
M2 1 2.46448 GHz 2.66 dBm
03 M1 1 15.88 MHz 0.77 dB
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Test Mode: 802.11n(HT20) Mode
Channel frequency (MHz) 6dB Bandwidth Limit

(MHz2) (MHz)
2412 15.840

2437 16.040 >=0.5
2462 16.720
2412 MHz

Spectrum

o
v
Ref Level 30.00 dBm _ Offset 56.23 d8 @ RBW 100 kHz
o At 4DdB  SWT 569 ps @ VBW 300 kHz  Mode Auto FFT
Count 100/100
(@1PF View
MI[1] 2.18 dBm
2.4040800 GHz,
20d m2[1] +.13 dBm
2.4144800 GH
10 d8m 7 -
OdBm——tf oo \'#‘ ‘ﬁ.\"ur L iy A -Tu = ) A

~ Mgt g b
30 dB Lot M Miihg,
AT oy
ﬂ\-lm"\m_m sy
40 dermn

50 dB

-60 dBm-

CF 2.412 GHz

1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.40408 GHz 2.1 dBm
M2 1 2.41448 GHz 4.13 dém
p3| M1 1 15.84 MHz 0.08 d8

ate: 6.AUG.2020 11:07:32
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2437 MHz

Spectrum n%“'

Ref Level 30.00 dem Offset 8.23 dB & RBW 100 kHz

lo Att 40dE SWT  56.9ps @ VBW 300 kHz  Mode Auto FFT
Count 100/100

[@1Pk View

M1[1] 2.49 dBm
2.4285600 GHz,
m2[1] 1.07 dBm
2.4394800 GHz,

20d

10 dBm

V1
0 S e L T P ]

-10 dBir )

-20 dBm- g =

E A Wiwudaly 1y
Efrﬂsmal W v

-40 dBm

@uem

50 dB

-60 dBm-

CF 2.437 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.42856 GHz -2.49 dém
M2 1 2.43948 GHz 4.07 dBm
p3| M1 1 16.04 MHz -0.50 dB

2462 MHz

a
Spectrum 5

Ref Level 30.00 dem  Offset 2.23 dB & RBW 100 kHz

o ALL 40de  SWT 56.9 ps @ VBW 300 kHz Mode Auto FFT
Count 100/100

@ 1Pk View

M1[1] 3.45 dBm
2.4534400 GHz,
m2[1] 3.06 dBm
2.4644800 GHz,

20d

10 dBm:

Y
™ L b 1 L £ al g
0 dém A w\m'if'ﬂ’“l\»m’mrh -1

D1 -2.939 dBém L

-10 dem | !

-20 dém
v
30ds PP e

TR,

-40 dBm:

ey g,

z

=y
E
e

Mt o

50 dB

-60 dBmr

CF 2.462 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function
M1 1 2.45344 GHz -3.45 dém
M2 1 2.46448 GHz 3.06 dBm
03 M1 1 16.72 MHz 0.17 dB

Function Result |

11:28:11
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Test Mode: 802.11b Mode
Channel frequency (MHz) 99% Bandwidth Limit
(MH2) (MH2)
2412 14.665
2437 14.705 >=0.5
2462 14.825
2412 MHz
Ref Level 30.00 dem Offset £.23 dB @ RBW 500 kHz
& ALL 40 dB SWT 11.4 ps & VBW 2 MHz Mode Auto FFT
Count 100/100
@ 1Pk View
M1[1] 3.69 dBm
20 dem 1456ea01658 Ve
10dem
M1
- e[ Rnaean
N Y s
10 dB - —-
) / I \\
-20 dB 7 \.,
/ W
-30 df i N
[ s - -
S0 dBl
-60 dB
CF 2.412 GHz 1001 pts Span_4D.D MHz
] [T

KSIGN(Guangdong) Testing Co., Ltd.
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2437 MHz

Spectrum <
Ref Level 30,00 dem  Offset 5.23 dB @ RBW 500 kHz
lo Att 40dB SWT 11.4ps @ VBW 2MHz Mode Auta FFT
Count 100/100
@1Pk View
m1[1] 3.12 dBm
2.4379590 GHz
20 dei Oce Bw 14,705294705 MHz
10d8
M1
rron A | PRanrs
0 dém o
A/ \AL
TH \Ad 2
da 1 Vs
-10 dem I 1
s |
-20 dBm ;. T
/ 4
30 dB L-
N
A A et N AN
-40d
-50 dem
-60 dBr
CF 2.437 GHz 1001 pts Span 40.0 MHz
- —

2462 MHz

Spectrum - I

Ref Level 30.00 dem Offset 8.23 dB & RBW 500 kHz
lo Att 400 SWT 114 ps @ VBW 2 MHz
Count 100/100

@1Pk View

Mode Auto FFT

M1[1] 2.76 dBm
2.4629590 GHz|
20d8 Oce Bw 14.825174825 MHz

10de

M1
0 dBm Fanatatitiiek) ﬂ""‘\f‘.f‘-"

-10 dBm A ~-

“
-20 dBr

S \
30 dB -
NP N . N

AN ]
-40d

-50 dBm

-60 dBm-

CF 2.462 GHz

1001 pts
I )il ] [T ]

Span 40.0 MHz
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Test Mode: 802.11g Mode
Channel frequency (MHz) 99% Bandwidth Limit
(MH2) (MH2)
2412 17.143
2437 16.983 >=0.5
2462 17.263
2412 MHz
Spectrum @
Ref Level 30.00 dem Offset £.23 dB @ RBW 500 kHz
& ALL 40 dB SWT 11.4 ps & VBW 2 MHz Mode Auto FFT
Count 100/100
@ 1Pk View
M1[1] 7.89 dBm|
20 dem 17142857148 Ve
10 dBm: - - — ~ "_‘ —
0 dBrr . M"/ o =
/ Y
-10 dB 4 -
~ N
S N
20 aa— e
PR L
30
40 dBi
S0 dBl
-60 dB
CF 2.412 GHz 1001 pts Span_4l).l3 MHz
SRR ba
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2437 MHz

Spectrum

&

Ref Level 30.00 dém
lo Att 40 dB
Count 100/100

Offset 8.23 dB & RBW 500 kHz

SWT 11.4ps @ VBW 2MHz Mode Auto FFT

@1Pk View

20ds

M1[1]

10de

Occ Bw

8.79 dBm)|
2.4349220 GHz
16.983016983 MHz

0 dBm

et

-10 dBm

&

-20 dBr

~
v g

-40 d

-50 dBm

-60 dBm-

CF 2.437 GHz

1001 pts

Span 40.0 MHz

2462 MHz

Spectrum

&

Ref Level 30.00 dém
lo Att 40 dB
Count 100/100

Offset 8.23 dB & RBW 500 kHz

SWT 11.4ps @ VBW 2MHz Mode Auto FFT

@1Pk View

20ds

M1[1]

10de

Occ Bw

6.74 dBm)|
2.4632790 GHz
17.262737263 MHz

0 dBm

T i

-10 dBm

-20 dBr <

P il
=3 de

-40 d

-50 dBm

-60 dBm-

CF 2.462 GHz

1001 pts

Span 40.0 MHz
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Test Mode:

802.11n(HT20) Mode

Channel frequency (MHz)

(MH2)

99% Bandwidth

Limit
(MH2)

2412

18.182

2437

18.142

2462

18.062

>=0.5

2412 MHz

Ref Level 30
jo Att

Count 100/100
@ 1Pk View

Spectrum

(®)

00 dém  Offset 5.23 d8 & RBW 500 kHz
40 d& SWT 11.4ps @ VBW 2 MHz Mode Auto FFT

20 dB

M1[1]

10 dB

Occ Bw

18.181818182 MHz

8.11 dBm
2.4078840 GHz|

0 dem

A P T e

pE

-10 dBm

T

-20 dBm
i,

R

30 dem

-40 dBm:

-50 dBm

-50 dBm:

CF 2.412 GHz

1001 pts

Span 40.0 MHz
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2437 MHz

Spectrum

&

Ref Level 30,00 dBm
lo Att 40 dB
Count 100/100

SWT

Offset 8.23 d8 & RBW 500 kHz
11.4 ps @ VBW

2 MHz

Mode Auto FFT

@ 1Pk View

20 dB

M1[1]

10dB

Occ Bw

8.19 dBm
2.4392780 GHz|
18.141858142 MHz

YO e
0 dem

N s

RS

-10 dBm ;

-20 dBm

ﬁ/\“

Ry
/30 dem

-40 dBm

-50 dBm

-50 dBm:

CF 2.437 GHz

1001 pts

Span 40.0 MHz
—

2462 MHz

Spectrum

(®)

Ref Level 30,00 dBm
lo Att 40 dg
Count 100/100

SWT

Offset 8.23 d& @ RBW 500 kHz
11.4 us @ VBW

2 MHz

Mode Auto FFT

@ 1Pk View

20 dB

M1[1]

10dB

Occ Bw

7.04 dBm)
2.4649170 GHz|
18.061938062 MHz

0 dem ¥

A | AN
S

B AN

-10 dBm:

i

-20 dem. —

AT
y
A0 hm

A

-40 dBm

-50 dBm

-60 dBm

CF 2.462 GHz
e

1001 pts

Span 40.0 MHz
———tt
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3.4. Peak Output Power

Test Iltem Limit Frequency Range(MHz)

Peak Output Power 1 Watt or 30 dBm 2400~2483.5

Test Configuration

Test Procedure

1. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram above.

2. The measurement is according to section 9.1.2 of KDB 558074 D01 15.247 DTS Meas Guidance vO05.
3.  Spectrum Setting:

Set analyser center frequency to DTS channel center frequency.

Set the RBW to: 1MHz

Set the VBW to: 3MHz

Detector: peak

Sweep time: auto

Allow trace to fully stabilize. Then use the peak marker function to determine the maximum amplitude level.
4. The power sensor video bandwidth is greater than or equal to the DTS bandwidth of the equipment.

Test Mode

Please refer to the clause 2.3

Test Result

KSIGN(Guangdong) Testing Co., Ltd.
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Mode ey Test Result (dBm) Limit (dBm)

2412 10.49

802.11b 2437 9.12
2462 9.91
2412 9.71

802.11 2437 8.64 30
2462 9.21
2412 9.93

8(%';3? 2437 8.95
2462 9.31

Result : PASS

KSIGN(Guangdong) Testing Co., Ltd.
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3.5. Power Spectral Density

FCC Part 15 Subpart C(15.247)

Test Item Limit Frequency Range(MHz)

Power Spectral Density 8dBm(in any 3 kHz) 2400~2483.5

Test Confiquration

Test Procedure

1. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

diagram above.

2. The EUT was directly connected to the Spectrum Analyzer and antenna output port as show in the block
diagram above. The measurement according to section 10.2 of KDB 558074 DO1 15.247 DTS Meas
Guidance v05.

3. Spectrum Setting:

Set analyser center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.

Set the RBW to: 10 kHz

Set the VBW to: 30 kHz

Detector: peak

Sweep time: auto

Allow trace to fully stabilize. Then use the peak marker function to determine the maximum amplitude level.

Test Mode
Please refer to the clause 2.3

Test Result

Note:
Power Density(dBm/3kHz)=Power Density(dBm/10kHz)-10*Log(10/3)

KSIGN(Guangdong) Testing Co., Ltd.
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Test Mode: 802.11b Mode
Channel Frequency Power Density Power Density Limit
(MHz) (dBm/10kHz) (dBm/3kHz) (dBm)
2412 -17.27 -22.50
2437 -19.07 -24.30 8dBm/3kHz
2462 -17.03 -22.26
2412 MHz
Spectrum @
Ref Level 28,32 dem Offset 8.29 dB & RBW 10 kHz
o ALt 30 de SWT 948 ps @« VBW 30 kHz Mode Auto FFT
Count 97/100
@14y View
M1[1] 17.27 dBm|
20 di 2.410019820 GHz
0 de

i AV

CF 2.412 GHz 30000 pts Span 20.32 MHz

KSIGN(Guangdong) Testing Co., Ltd.
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2437 MHz

Spectrum

oo
v
Ref Level 28,36 dem  Offset 8.35 dB & RBW 10 kHz

lo Att 3I0dE  SWT 948 ps @ VBW 30 kHz
Count 96/100

@14y View

Mode Auto FFT

M1[1] 19.07 dBm|
20 degm

2.434941920 GHz

10 dém

0 dem

.10 dB

-20 d

b L it L
Y Y1,

I"".\b“
160 d

-40 dBm-

30000 pts

Span 20.32 MHz
—
L J RECRERE

2462 MHz

Spectrum

oo
v
Ref Level 28,36 dem  Offset 8.35 dB & RBW 10 kHz

lo Att 3I0dE  SWT 948 ps @ VBW 30 kHz  Mode Auto FFT
Count 97/100

@14y View

M1[1] 17.03 dBm|
20 degm

2.461302690 GHz

10 dém

0 dem

.10 dB

-20 d

N i

Y
¥

™

-60 d

CF 2.462 GHz

30000 pts

Span 20.32 MHz
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Test Mode: 802.11g Mode
Channel Frequency Power Density Power Density Limit
(MHz) (dBm/10 kHz) (dBm/3 kHz) (dBm)
2412 -15.32 -20.55
2437 -15.90 2113 8dBm/3kHz
2462 -17.09 -22.32
2412 MHz
Spectrum [@
Ref Level 28,62 dem  Offset 2.60 dB & RBW 10 kHz
—cztlm 257100 30 de  SWT 1.5ms & VBW 30 kHz Mode Auto FFT
@14y View
e J07osab0 e
10 dBm

Jiatt

CF 2.412 GHz
e

30000 pts

SEan :76 MHz
CECERRE

te: B.AUG.2020 10:47:58
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2437 MHz

jo Att

Count 78/100
@14y View

Spectrum né:' I

Ref Level 28.61 dem Offset 8.61 dB & RBW 10 kHz

30de  SWT 1.5ms @ VBW 30 kHz Mode Auto FFT

20 dém

M1[1] 15.90 dBm|

2.43291800 GHz

10 dBm:

0 des

.10 dB

-20 dBrr

-30 dBmr

-40 dBir

50 dB

CF 2.437 GHz

30000 pts Span 32.8 MHz

2462 MHz

o ALL

Count 78/100

Spectrum

am I
v
Ref Level 28.62 dBm  Offset 2.62 d& & RBW 10 kHz

30dB SWT 1.5ms @ VBW 30kHz Mode Auto FFT

@14y View

20 deém

m1[1] 17.09 dBm

2.46636120 CHz

10 dém

0 des

.10 dB

-20 dBm:

-30 dBm

40 dem

50 dB

CF 2.462

30000 pts E

an 31.76 MHz
—_—
| CEEEREE N
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Test Mode: 802.11n(HT20) Mode
Channel Frequency Power Density Limit
(MHz) (dBm/10kHz) Power Density (dBm)
(dBm/3 kHz)
2412 -16.35 -21.58
2437 -15.46 -20.69 8dBm/3kHz
2462 -15.42 -20.65
2412 MHz
Spectrum [@
Ref Level 28.71 dem  Offset 8.71 d8 & RBW 10 kHz
-c;:t:" 267100 30de  SWT 1.5ms @ VBW 30 kHz Mode Auto FFT
@14y View
M1[1] 16.35 dBm)
20 dBm 2.41227930 GHz
10 dBm
0 don J
Mg
CF 2.412 GH‘Z 30000 pts Span 31.68 MHz

ate: 6.AUG.2020 11:08:2%
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2437 MHz

Spectrum

Ref Level 28,45 dém
lo Att 30 dB
Count 77/100

@14y View

(=)

Offset 8.45dB & RBW 10 kHz

SWT 1.5ms @ VBW 30 kHz Mode Auto FFT

M1[1] 15.46 dBm)

2.43761110 GHz
20 deém

10 dBm:

0 dem

.10 dB

20 dém " X

-30 dBm

-40 dBm-

<50 dBm—j

CF 2.437 GHz

30000 pts Span 32.08 MHz

2462 MHz

Spectrum an?J
Ref Level 28.67 dém

lo Att 30 dB

Count 77/100

@14y View

Offset 8.67 dB & RBW 10 kHz

SWT 1.5ms @ VBW 30 kHz Mode Auto FFT

M1[1] 15.42 dBm|

2.46296140 GHz
20 dBém

10 dBm

0 des

.10 dB

-20 dBm-

-30 dBmr

-40 dBir

50 dB

CF 2.462 GHz

30000 pts

Span 33.44 MHz
"
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3.6. Band edge and Spurious Emission (conducted)

Limit

FCC CFR Title 47 Part 15 Subpart C Section15.247 (d):

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is
operating, the radio frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement.

Test Configuration

Spectrum Analyzer

'
D gaw EUT

Non-Conducted
Table

w—  Ground Reference Plang e

Test Procedure
1. Connect the antenna port(s) to the spectrum analyzer input.

2. Establish a reference level by using the following procedure

Center frequency=DTS channel center frequency

The span = 1.5 times the DTS bandwidth.

RBW = 100 kHz, VBW = 3 x RBW

Detector = peak, Sweep time = auto couple, Trace mode = max hold
Allow trace to fully stabilize

Use the peak marker function to determine the maximum PSD level

Note: the channel found to contain the maximum PSD level can be used to establish the reference level.
3. Emission level measurement

Set the center frequency and span to encompass frequency range to be measured
RBW = 100 kHz, VBW = 3 x RBW

Detector = peak, Sweep time = auto couple, Trace mode = max hold

Allow trace to fully stabilize

Use the peak marker function to determine the maximum amplitude level.

4. Place the radio in continuous transmit mode, allow the trace to stabilize, view the transmitter waveform on
the spectrum analyzer.

5. Ensure that the amplitude of all unwanted emissions outside of the authorized frequency band excluding
restricted frequency bands) are attenuated by at least the minimum requirements specified (at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz). Report the three highest emissions relative to

the limit.

Test Mode
Please refer to the clause 2.3.

Test Results

KSIGN(Guangdong) Testing Co., Ltd.
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802.11b

CHO1-Bandedge

CH11-Bandedge

Spectrum = Spectrum o
Ref Level 20.00 d8m  Offset 9.23 dB @ RBW 100 kHz Ref Level 20.00 d8m  Offset 9.23 0B @ RBW 100 kHz
ST I0dE SWT 1517 ps @ VBW 300 kHz Mode Auto FET lo Att 30ds  SWT 1327 ps @ VBW 300 kHz  Mode Auto FFT
Count 185/300 Count 213/300
@ 1Pk View @ 1Pk View
M1[1] 3.29 dBm)| M1[1] 1.47 dBm|
10 der 2.412410 GHz| 10 dbn 2.460460 GHz
mM2[1] M1 -45 78 dBm)| 1 mM2[1] 53.13 dBm
3 Y Y 2,48 p
0 d [le J00000 GHZ| 0 di Mf‘l‘ b 1"\ 2.483500 GHz
[
1
-10 den J I 10 dbr # s
\ r i
20d 20 d +
[ \ ‘ ‘
1 -26.710 dB ) 5
a0 o T SrEEm==g1 28.530 deme—}
/ |
40 d - -40 di -
1M, 1
e 1 Ma
. \ e P |
BT PRI WYY NSRS SENIFRT) PRTIPR (P T O L2 (YSTY PRI TR P LTS SRRY TS RO APV ISP FTI
50 de 50 di
70l -70d
Start 2.3 GHz 691 pts Stop 2.43 GHz Start 2.44 GHz 691 pts Stop 2.55 GHz
Marker Marker
Type | Ref | Tre | X%-value | Y-value | Function | Function Result | Type | Ref | Tre | X%-value | Y-value | Function | Function Result |
M1 1 2,41241 GHz 3.29 dém M1 1 2,46046 GHz 1,47 dém
M2 1 2.4 GHz -45,78 dBm M2 1 2,4835 GHz -53.13 dBm
M3 1 2.39 GHz -50.59 dBm M3 1 2.5 GHz -53.11 dBm
) L 2.399855 GHz -44.70 dbm M4 L 2.509986 GHz -49.31 dém
Date: 5.AUG.2020 19:27:33 Date: 6.Al
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802.11b

CHO1-SE

o ==
v v
Ref Level 18.23 dém  Offset 8.23 db & RBW 100 kHz Ref Level 18.23 dém  Offset £.23 db & RBW 100 kHz
o AL 20d8 SWT  1.1ms e VBW 300kHz Mode auto FFT o ALt 20ds SWT 255ms @ VBW 300 kHz Mode auto Sweep
Count 10/10 Count 10/10
[@ 1Pk Max | [@ 1Pk Max
Mi1[1] -60.08 m:nj Mi1[1] -44.82 dBm|
1 g 948.4140 MHz 1 g 17.792600 GHz
od od
-10 de -10d
D1 -17.250 der D1 -17.250 der
20 d 20 d
-30 der -30
-40d
-50 dir
11
60 db ¥
-80 dBm—} 1 1 i 1 1 1 -80 db
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
—
n 2
Ref Level 18.23 dém  Offset .23 db & RBW 100 kHz Ref Level 18.23 dém  Offset .23 db & RBW 100 kHz
o AL 20d8 SWT  1.1ms e VBW 300kHz Mode auto FFT o ALt 20ds SWT 255ms @ VBW 300 kHz Mode auto Sweep
Count 10/10 Count 10/10
(@ 1Pk Max (@ 1Pk Max
m1[1] -61.04 dBm)| m1[1] -44.44 dBm)
1 a 948.3820 MHz 1 a 7.839950 GHz
od od
-10 de -10d
—03 D1 -17.680 dem —03 D1 -17.680 dem
-30 dir -30 o
-an d
-50 der
M1
-1
70
-80 dBm—} i ! 1 1 1 -80 db
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
n 2
Ref Level 19.23 d8m  Offset £.23 dB & RBW 100 kHz Ref Level 19.23 d8m  Offset 8.23 dB & RBW 100 kHz
be Art 2008 SWT 1.1 ms @ VBW 300 kHz Mode Auto FFT jo Art 2008 SWT 255 ms @ VBW 300 kHz Mode Auto Sweep
Count 10/10 Count 10/10
[@ 1Pk Max [@ 1Pk Max
m1[1] -56.58 dBm)| m1[1] -45.61 dBm)
1 a 945.8600 MHz 1 a 26.387800 GHz|
od od
-10 de -10 o
0 D1 -17.810 dem 0 D1 -17.810 dem
-30 dir 30
and -an d =
ol
-50 der 50 |
M1
-1 T -5
70
-80 dBm—} i ! 1 1 1 -80 db
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
_— ——————
L JL J [ BEREREE N L J1 J ARanecEy we
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802.11g

Spectrum “%'I Spectrum 2
Ref Level 20.00 d8m  Offset 9.23 dB @ RBW 100 kHz Ref Level 20.00 dBm  Offset 0.23d8 & RBW 100 kHz
ST I0dE SWT 1517 ps @ VBW 300 kHz Mode Auto FET lo Att 30ds SWT 1327 ps @ VBW 300 kHz  Mode Auto FFT
Count 190/300 Count 230/300
@ 1Pk View @ 1Pk View
m1[1] 2.32 dBm)| M1[1] 2.44 dBm)|
10 der 2.414290 GHz| 10 der 2.464440 GHz|
m2[1] M1-28.53 dBm)| m2[1] 44.63 dBm|
o gt 1 100 GHZ e i THN] Il 2.483500 GHZ|
0 TX‘““\[I ] pRra o M\
-10 der ] 1\ -10 der T L
20 di -20 di T
My 3 !
] D1 27,680 dBm ¥ 5 B
Pl 5
a0d i it o
o -
Pt L ey e g e e TR g 7o e 5098 T v
R} W TV T T SR T B A (LT SN T ] STV REVSSPO TR N
-0 -0
70l 70l
Start 2.3 GHz 691 pts Stop 2.43 GHz Start 2.44 GHz 691 pts Stop 2.55 GHz
Marker Marker
Type | Ref | Tre | X%-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | Y-value | Function | Function Result |
M1 1 2,41429 GHz 2,32 dém M1 1 2.46444 GHz 2,44 dBm
M2 1 2.4 GHz -28,53 dBm M2 1 2.4835 GHz -44.63 dBm
M3 1 2.39 GHz -48.53 dBm M3 1 2.5 GH2 -53.76 dBm
) L 2.399855 GHz -28,55 dbm ) 1 2.483522 GHz -44.63 dbm
Date: E.AUG 14:14:2 Date: E.AU 11:02:5
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802.11g

CHO1-SE

o Gl
v v
Ref Level 18.23dém  Offset 8.23 db & RBW 100 kHz Ref Level 18.23dém  Offset 8.23 db & RBW 100 kHz
o AL 20d8 SWT  1.1ms e VBW 300kHz Mode auto FFT o ALt 20ds SWT 255ms @ VBW 300 kHz Mode auto Sweep
Count 10/10 Count 10/10
[@ 1Pk Max | [@ 1Pk Max
Mi1[1] -61.85 \.\Hlj Mi1[1] -30.31 dBm)|
04 999.8870 MHz| 04 2.399950 GHz
od od
-10 dB =10 d
D1 -16.850 dBm D1 -16.850 dém
204 204
Mt
-30 dBn =30
-an d -an d
-50 dBrn -s0
-£0 dB
-80 dBm—} ! ! | -80 dB
Start 30.0 MHz 30001 pts Start 1.0 GHz 30001 pts Stop 26.5 GHz

o
n =
Ref Level 18.23 dém  Offset .23 db & RBW 100 kHz Ref Level 18.23 dém  Offset .23 db & RBW 100 kHz
o AL 20d8 SWT  1.1ms e VBW 300kHz Mode auto FFT o ALt 20ds SWT 255ms @ VBW 300 kHz Mode auto Sweep
Count 10/10 Count 10/10
(@ 1Pk Max (@ 1Pk Max
m1[1] -56.49 dBm)| m1[1] -44.23 dBm)
1 a 945.8600 MHz 1 a 26.386100 GHz|
od od
-10 de -10d
=20uBImr=——i01 13,450 dBn 2O UgT——01 -15.450 din
-30 dir -30 o
-an d
-50 der
M1
~600 db L
70
-80 dBm—f { ! } { 1 -80 db
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
n 2
Ref Level 19.23 d8m  Offset £.23 dB & RBW 100 kHz Ref Level 19.23 d8m  Offset 8.23 dB & RBW 100 kHz
be Art 2008 SWT 1.1 ms @ VBW 300 kHz Mode Auto FFT jo Art 2008 SWT 255 ms @ VBW 300 kHz Mode Auto Sweep
Count 10/10 Count 10/10
[@ 1Pk Max [@ 1Pk Max
m1[1] -55.49 dBm)| m1[1] -44.95 dBm)
1 a 945.8600 MHz 1 a 26.415850 GHz|
od od
-10 de -10 o
1 -17.020 dém D1 -17.020 dém
20 d 204d
-30 dir 30
-an d -an d
-50 der o 50
-1 I
70
-80 dBm—} | 1 i 1 -50 db
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
_— .
JL J [ BEREREE N

J

KSIGN(Guangdong) Testing Co., Ltd.
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802.11n(HT20)

Spectrum “5" Spec 2
Ref Level 20.00 d8m  Offset 9.23 dB @ RBW 100 kHz Ref Level 20.00 dBm  Offset 0.23d8 & RBW 100 kHz
ST I0dE SWT 1517 ps @ VBW 300 kHz Mode Auto FET lo Att 30dE SWT 1327 ps @ VBW 300 kHz  Mode Auto FFT
Count 185/300 Count 214/300
@ 1Pk View @ 1Pk View
M1[1] 3.88 dBm)| M1[1] -0.02 dBm
10 dBr 2.414480 GHz 10 dBr 2.466980 GHZ|
mM2[1] 29.85 dBm)| ™ m2[1] 4940 dBm)|
o (000 GH. di r 2.483500 GH:
0 Bios oie 0 i =
-10 der ! -10 der t T
) ] \ ] w
20 — - 20 ’
D1 -26.120 dBm .,"-,,I L i i k
-30 ~30-4Bm—AD1 -30,020 dBn
A 7 £ T
a0d i a0 darpd N
o )i gy e
50dB A 50';}:., Wi 3
Ry VA YRV VY YURTNTEIZ ISP PR R VIV NV LIEE SV VR RV JEETN ¥ OFPRCNFIS TP
50 de 50 de
70l 70l
Start 2.3 GHz 691 pts Stop 2.43 GHz Start 2.44 GHz 691 pts Stop 2.55 GHz
Marker Marker
Type | Ref | Tre | X%-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | Y-value | Function | Function Result |
M1 1 2,41448 GHz 3.88 dém M1 1 2.46699 GHz -0.02 dbm
M2 1 2.4 GHz -29.85 dBm M2 1 2.4835 GHz -49,40 dBm
M3 1 2.39 GHz -40.39 dBm M3 1 2.5 GH2 -52.91 dBm
) L 2,39929 GHz -27.98 dbm ) 1 2.484 GHz -48.74 dbm

KSIGN(Guangdong) Testing Co., Ltd.
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802.11n(HT20)
CHO1-SE

o ml
v v
Ref Level 18.23d8m  Offset £.23 db & RBW 100 kHz Ref Level 18.23d8m  Offset £.23 db & RBW 100 kHz
o AL 20d8 SWT  1.1ms e VBW 300kHz Mode auto FFT lo Att 20ds SWT 255ms @ VBW 300 kHz Mode auto Sweep
Count 10/10 Count 10/10
@ 1Pk Max @ 1Pk Max
Mi1[1] -55.43 \.\Hlj m1[1] -27.58 dBm
04 945.7950 MHz| 104 2.399950 GHz
od 0 d
-10 db -10d
01 0 dBm 01
20 d -20di
L 18
-30 dbr -30 difr
-an d -40 di
50 der o -50 digs
60 db ﬁ -5l
-70
-80 dbm—| - - : 80 dp
Start 30.0 MHz 30001 pts Start 1.0 GHz 30001 pts
( I J ( I )
n 2
Ref Level 18.23 dém  Offset .23 db & RBW 100 kHz Ref Level 18.23 dém  Offset .23 db & RBW 100 kHz
o AL 20d8 SWT  1.1ms e VBW 300kHz Mode auto FFT lo Att 20ds SWT 255ms @ VBW 300 kHz Mode auto Sweep
Count 10/10 Count 10/10
(@ 1Pk Max @17k Max
m1[1] -56.19 dBm)| m1[1] -44.74 dBm|
10d 945.7630 MHz| 104 26.438800 GHz|
od 0 d
-10 db -10d
D1 i i
-20 di -20 di
-30 der -30 df
_an d -a0 d a
1
50 dbr -50 4
M1
-60 db I 4
70
-80 dbm— } 1 ¢ t -80de
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts
( ) ] AR e [ ) )
n mvul
Ref Level 18.23d8m  Offset 5.23 ob & RBW 100 kHz Ref Level 18.23d8m  Offset 5.23 ob & RBW 100 kHz
be Art 2008 SWT 1.1 ms @ VBW 300 kHz Mode Auto FFT jo At 2008 SWT 255ms @ VBW 300 kHz Mode Auto Sweep
Count 10/10 Count 10/10
[@ 1Pk Max @17k Max
m1[1] -61.45 dBm)| m1[1] -40.88 dBm|
10 d 766.6100 MHz 10d -484100 GHz
od 0 d
-10 db -10d
D1 -14.350 dBm D1 -14.350 dBm
20 di -20d!
-30 der -30
I
-40 di -40 di
50 dbr -50
60 dB - 60
70
-0 dB T 1 t T T 80de
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts
—_—
( ) ] G 9o [ ) )

KSIGN(Guangdong) Testing Co., Ltd.
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3.7. Band Edge Emissions(Radiated)

Limit
Restricted Frequency Band (dBuV/m)(at 3m)
(MHz) Peak Average
2310 ~2390 74 54
2483.5 ~2500 74 54

Note: All restriction bands have been tested, only the worst case is reported.

Test Configuration

r_|f
Antenna (Boresight)
7~ tower
"’ \\-. ‘
/ \ Hom
f,\:_ - -\; 1 antenna
vam <t K\
v \ // [ ]
v Y
uT
1 ~4m
h > ™ Spectrum
A analyzer
\\
\,
Tumtabl v \ \
umtable \ A
1.5m '-\\ ;
A 30cm Ny = |
aim K Pre-amp "E, (0] =)
- AAAAAAAA | ] [ 11

Test Procedure

1. The EUT was setup and tested according to ANSI C63.10:2013 requirements.

2. The EUT is placed on a turn table which is 1.5 meter above ground. The turn table is rotated 360 degrees to
determine the position of the maximum emission level.

3. The EUT was positioned such that the distance from antenna to the EUT was 3 meters.

4. The antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This is repeated
for both horizontal and vertical polarization of the antenna. In order to find the maximum emission, all of the
interface cables were manipulated according to ANSI C63.10:2013 on radiated measurement.

5. The receiver set as follow:
RBW=1MHz, VBW=3MHz PEAK detector for Peak value.
RBW=1MHz, VBW=10Hz with Average detector for Average Value.

Test Mode

Please refer to the clause 2.3.

Test Results

Note:
1.Measurement = Reading level + Correct Factor

Correct Factor=Antenna Factor + Cable Loss -Preamplifier Factor

2.Pre-scan 802.11b, 802.11g, 802.11n(HT20) mode, and found the 802.11b mode which it is worse case, so
only show the test data for worse case.

KSIGN(Guangdong) Testing Co., Ltd.
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Test Voltage: DC 7.4V
Ant. Pol. Horizontal
Test Mode: TX 802.11b Mode 2412MHz

1000 dBu¥/m

30 f il _\1_

/ !
Y
a0 | il
i FCT Part 15[‘1[Px]
70 :'r H\
/ |
bl ﬁ Jl“'“\.-,.u_
3 5 "'UI
i z 7 e
50 b _ ! o
W | w “J M \jt"'f
sl

40 ‘””uh'nmmjl Mfijwwu\,m e

30

20.0

2330.000 2340.00 235000 236000 2370.00 [MH=) 2390.00 2400.00 2410.00 242000 243000
Reading Correct Measure-
No. Mk.  Freq. Level  Factor ment  Limit  Over
MHz (dBuv) (dB/m) (dBu%im) (dBuvim) (dB) Detector

2344710 B62.31 -10.93 51.38 7400 -22.62 peak
2368.790  62.67 -10.93 51.74 7400 -2226 peak
2374980 6577 -10.93 54 84 7400 -19.16 peak
2374980 60.60 -10.93 49.67 5400 -433 AVG
2378.890 65.52 -10.92 5460 7400 -19.40 peak
2378890 59.53 -10.92 48.61 5400 -539 AVG
2390.090 61.70 -10.92 50.78 74.00 -2322 peak
2400.000 69.60 -10.92 58.68 7400 -1532 peak
2400.000 59.53 -10.92 48.61 5400 -539 AVG

*

W o = | | S| W M| —

Measurement = Reading level + Correct Factor

KSIGN(Guangdong) Testing Co., Ltd.
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Test Voltage: DC 7.4V
Ant. Pol. Vertical
Test Mode: TX 802.11b Mode 2412 MHz

100.0 dBu¥/m

80 ! \

. j T

W I
b "

50 1 3 3 1 .vf M

“ ““‘\'ILMMM Mj W, wwﬁ.kwj“%mmw” M

30

=L

20.0
2330.000 2340.00 2350.00 236000 2370.00 [(MHz) 2290.00 2400.00 241000 2420.00 2430.00

Reading Correct Measure-

No. Mk.  Freq. Level  Factor ment Limit  Over

MHz (dBuv) (dB/m) (dBuvimy) (dBuvim) (dB) Detector
1 2343840 58.09 -10.94 4715 7400 -26.85 peak
2 2347200 56.26 -10.93 4533 7400 -28.67 peak
3 2352190 56.91 -10.94 4597 7400 -28.03 peak
4 2360980 5859 -10.93 47 66 7400 -26.34 peak
5 2386.510 ©66.54 -10.92 55.62 74.00 -18.38 peak
6 2386510 6154 -10.92 50.62 5400 -338 AVG
7 2390000 4973 -10.92 38.81 7400 -3519 peak
8 2400000 68.69 -10.92 1077 7400 -16.23 peak
9 * 2400000 61.87 -10.92 50.95 5400 -305 AVG

Measurement = Reading level + Correct Factor

KSIGN(Guangdong) Testing Co., Ltd.
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Test Voltage: DC 7.4V
Ant. Pol. Horizontal
Test Mode: TX 802.11b Mode 2462MHz

1000 dBu¥/m

90

an IJ,"J

FCC Part 15 [PK)

|
7D /
G0
50

40

30

20.0

" ,

T

| s
‘M’Mmﬂ u-v]l'l,.u..-.,l-.F".}r#HiWW\:\J LJ‘M\MJ:.HWWU*’WW&.

2445 000 745500 246500 747500 248500  (MHz) 750500 751500 757500 753500 754500
Reading Correct Measure-
No. Mk.  Freq. Level  Factor ment  Limit  Over
MHz (dBu\v) (dB/m) (dBuvim)  (dBuvim) (dB) Detector
1 2483500 5485 -10.88 43.97 7400 -30.03 peak
2 * 2498350 6214 -10.88 51.26 7400 -2274 peak
3 2521910 59.69 -10.87 48 .82 7400 -2518 peak

Measurement = Reading level + Correct Factor

KSIGN(Guangdong) Testing Co., Ltd.
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Test Voltage: DC 7.4V
Ant. Pol. Vertical
Test Mode: TX 802.11b Mode 2462MHz

1000 dBu¥/m

a0

T ‘J""\
) / Y

rrr’ i FCT Part 15T (PK]
70 \I
60 . \‘|
|
50 w‘, W']'J g £
,.., i W, g "
MM‘J'MW\“ W le'JMde&u.wm \1 WW\'M b

30

20.0
2445 000 245500 246500 2475.00 248500 [(MHz=) 2505.00 251500 252500 253000 254500

Reading Correct Measure-

No. Mk.  Freq. Level  Factor ment  Limit  Over

MHz (dBuv) (dB/m) (dBuvim) (dBuvim) (dB) Detector
1 2483500 4955 -10.88 38.67 7400 -3533 peak
2 * 2497670 60.99 -10.88 50.11 74.00 -23.89 peak
3 2502.300 53.22 -10.88 42 34 7400 -31.66 peak
4 2521730 5298 -10.87 4211 7400 -31.89 peak
5 2525910 5408 -10.86 4322 7400 -30.78 peak
6 2528200 5912 -10.87 4825 7400 -2575 peak

Measurement = Reading level + Correct Factor

KSIGN(Guangdong) Testing Co., Ltd.
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3.8. Spurious Emission (Radiated)

Report No.: KS2007S00666E01

EUT

3Im —mm»

Metal Full Soldered Ground Plane

Spectrum Analyzer
! Receiver Fots
Below 30MHz Test Setup

KSIGN(Guangdong) Testing Co., Ltd.

Limit
Radiated Emission Limits (9 kHz~1000 MHz)
Frequency Field Strength Measurement Distance
(MHz) (microvolt/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Radiated Emission Limit (Above 1000MHz)
Frequency Distance Meters(at 3m)
(MHz) Peak Average
Above 1000 74 54
Note:
(1) The tighter limit applies at the band edges.
(2) Emission Level (dBuV/m)=20log Emission Level (uV/m).
Test Configuration
RX Antenna
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e Reference point of antenna calibration

Turntable

\ EUT
Test

Receiver ]U 8m
[

Ground Plane E Coaxial Cable ;

1mto 4m

Below 1000MHz Test Setup
r_‘:
Antenna (Boresight)
P £ tower
. ’/
/ N\ Homn
C\;- - -\; —p== antenna
= 3m << K \ N\
v N o : ]
EUT |
\ 1 ~4m .
h AL Spectrum
D A \ analyzer .
\ \
\
Tumtabl v \

umtable \

1. 5m "-\\ \ :

A X 30cm 0 B o s

re-amp - oo
FVVVVVVV I ] [ ]

Above 1GHz Test Setup

Test Procedure

1. The EUT was setup and tested according to ANSI C63.10:2013

2. The EUT is placed on a turn table which is 0.8 meter above ground for below 1 GHz, and 1.5 m for above 1
GHz. The turn table is rotated 360 degrees to determine the position of the maximum emission level.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the top of a variable height
antenna tower.

4. For each suspected emission, the EUT was arranged to its worst case and then tune the Antenna tower
(from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp
and a high pass filter are used for the test in order to get better signal level to comply with the guidelines.

5. Set to the maximum power setting and enable the EUT transmit continuously.
6. Use the following spectrum analyzer settings
(1) Span shall wide enough to fully capture the emission being measured;
(2) Below 1 GHz:
RBW=120 kHz, VBW=300 kHz, Sweep=auto, Detector function=peak, Trace=max hold;

If the emission level of the EUT measured by the peak detector is 3 dB lower than the applicable limit, the
peak emission level will be reported. Otherwise, the emission measurement will be repeated using the
guasi-peak detector and reported.

(3) From 1 GHz to 10" harmonic:
RBW=1MHz, VBW=1MHz Peak detector for Peak value.
RBW=1MHz, VBW=10Hz RMS detector for Average value.

KSIGN(Guangdong) Testing Co., Ltd.
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Test Mode

Please refer to the clause 2.3.

Test Result

9 KHz~30 MHz and 18GHz~25GHz
From 9 KHz~30 MHz and 18GHz~25GHz: Conclusion: PASS

Note:

1) Measurement = Reading level + Correct Factor
Correct Factor=Antenna Factor + Cable Loss -Preamplifier Factor

2) The peak level is lower than average limit(54 dBuV/m), this data is the too weak instrument of signal is
unable to test.

3) The emission levels of other frequencies are very lower than the limit and not show in test report.

4) The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.

5) Pre-scan 802.11b/g/n(HT20) modulation, and found the 802.11b modulation 2412MHz which it is worse
case for 30MHz-1GHz , so only show the test data for worse case.

6) Pre-scan 802.11b/g/n(HT20) modulation, and found the 802.11b modulation which it is worse case for above

1GHz, so only show the test data for worse case.

KSIGN(Guangdong) Testing Co., Ltd.
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30MHz-1GHz
Test Voltage: DC 7.4V
Ant. Pol. Horizontal
Test Mode: TX 802.11b Mode 2412MHz

a0.0 dBu¥/m

0
70

60
FOC Part 150 [J0MHz-1GHz]

50 I-

: ' — it
“ ‘hlrrl,rw‘”wkﬁ th‘f['m %M

L P
10 b m“"’WW%Md

o

=

1N
30.000 41} 100 [MHz=] &00 10000

Reading Correct Measure-

No. Mk.  Freq. Level  Factor ment  Limit  Over
MHz (dBuv) (dBfm} (dBuvim) (dBuvim)  (dB) Detector
1 1199817 4455 -13.48 31.07 4350 -1243 AQF
2 216.0236  42.36 -11.38 30.98 46.00 -15.02 AQF
3 312.0/700 50.00 -8.24 41.76 45600 -424 QP
4 528.0606 43.21 -3.15 40.06 46.00 -594 QP
5 5999921 45.49 -0.73 4476 46.00 -1.24 QP
6 6658035 4364 -1.02 4262 4600 -3.38 QP

Measurement = Reading Level+ Correct Factor

KSIGN(Guangdong) Testing Co., Ltd.
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Test Voltage: DC 7.4V
Ant. Pol. Vertical
Test Mode: TX 802.11b Mode 2412MHz

90.0 dBu¥/m

a0
70

60
FCC Part 150 (30MHz-1GHz]

50 I-

[ L]
40 I

) ;J
» _q M\WM \ \JL‘IM‘J“V} Y W fim

.W.wwxw% Y

—

10

0.0
20.000 [41] 100 [(MHz=) 500 1000.0

Reading Correct Measure-

No. Mk.  Freq. Level  Factor ment  Limit  Over
MHz (dBuVv) (dB/m) (dBu/m) (dBuvim) (dB) Detector
1 119.9986  55.79 -13.48 42 31 4350 -119 QP
2 168.0005 4559 -14.84 30.75 4350 -1275 QP
3 264 0040 4294 -9.60 33.34 46.00 -1266 QP
4 312.0700 4220 -8.24 33.96 46.00 -12.04 QF
5 5521082 4118 -2.39 38.79 46.00 -7.21 QP
6 599.9521 43.81 -0.73 43.08 46.00 -292 QP

Measurement = Reading Level+ Correct Factor

KSIGN(Guangdong) Testing Co., Ltd.
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Adobe 1GHz
Test Voltage: DC 7.4V
Ant. Pol. Horizontal
Test Mode: TX 802.11b Mode 2412MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

a0.0 dBuV/m

FCLC Part 130 [FK]

0

60

3 AWH‘_M
: g A
12 el

e

1]

10 ad | e
Tm ﬂl\]f “l\ " nll'm W\LJ.' Lyt
ol Lt LT P

a0

20

1000000 270000 4400.00 G100.00 F200.00 [MHz] 1120000 1290000 1460000 1630000  1R0OD.OC

Reading Correct Measure-

No. Mk.  Freq. Level  Factor ment Limit  Over

MHz (dBuVv) (dB/m) (dBuvim)  (dBuVim) (dB) Detector
1 1124100 53.80 -12.19 41.61 74.00 -32.39 peak
2 1329.800 53.40 -11.95 4145 7400 -3255 peak
3 1651.100 56.22 -11.51 4471 7400 -2929 peak
4 1923100 49.66 -11.13 3853 7400 -3547 peak
5 2414400 61.39 -10.91 50.48 7400 -2352 peak
6 * 3976700 6053 -8.49 52.04 7400 -2196 peak

Measurement = Reading level + Correct Factor

KSIGN(Guangdong) Testing Co., Ltd.
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Test Voltage: DC 7.4V

Ant. Pol. Vertical

Test Mode: TX 802.11b Mode 2412MHz

Remark: No report for the emission which more than 10 dB below the
prescribed limit.

a0.0 dBuV/m

FCLC Part 15C [PK]

Fil

1]

s | 1 B e Yt

| w4 !
12' 3 : Mflfhey A al st ‘m"\"-”‘ﬁww
B 1 #.‘M[‘,n./‘-'\;w T
40 i | Ly
m’.ﬁnmﬂ‘w-"f
.JL F..w}‘{f* i}

30

20

10

0.0
1000.000 2700.00 A400.00 B100.00 Fa00.00 [MHz] 11200.00 12900.00 T4E00.00 16300.00 18000.00

Reading Correct Measure-

No. Mk.  Freq. Level  Factor ment  Limit  Over

MHz (dBuV) (dB/m) (dBuvi/m)  (dBuv/m) (dB) Detector
1 1125800 57.99 -12.19 45.80 7400 -2820 peak
2 1331500 57.34 -11.94 45.40 7400 -2860 peak
3 1992800 55.65 -11.07 44 58 7400 -2942 peak
4 * 2414400 59.94 -10.91 4903 7400 -2497 peak
5 2793500 5163 -10.71 40.92 7400 -33.08 peak
6 3995400 53.01 -8.44 44 57 7400 -2943 peak

Measurement = Reading level + Correct Factor

KSIGN(Guangdong) Testing Co., Ltd.
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Test Voltage: DC 7.4V

Ant. Pol. Horizontal

Test Mode: TX 802.11b Mode 2437MHz

Remark: No report for the emission which more than 10 dB below the
prescribed limit.

80.0 dBu¥/m

FCC Part 15C [PK]

Fi

&0

R
L] | et
\ o ol P gy T g™
1 2 ; nwﬁr“»"é‘"ﬂ‘luu””“ ﬂv%ﬂﬁ
w [J2 13 st et
| | oot
L ‘.ﬁl"r wEl
o s

30

20

10

0.0
1000000 270000 440000 R100.00 Faon.on [MH=] 11200.00 1290000 14600.00 1630000 1800000

Reading Caorrect Measure-
No. Mk.  Freq. Level  Factor ment Limit  Over

MHz (dBuv) (dB/m) (dBuvim)  (dBuVim}) (dB) Detector
1125800 56.02 -12.19 4383 7400 -3017 peak
1331500 55.76 -11.94 4382 7400 -30.18 peak
1782.000 52.83 -11.27 41.56 7400 -3244 peak
2439900 5459 -10.90 4369 7400 -30.31 peak
2791.800 51.81 -10.71 4110 7400 -3290 peak

* 3976.700 6087 -8.49 52.38 7400 -21.62 peak

| | f] | M| =

Measurement = Reading level + Correct Factor

KSIGN(Guangdong) Testing Co., Ltd.
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Test Voltage: DC 7.4V

Ant. Pol. Vertical

Test Mode: TX 802.11b Mode 2437MHz

Remark: No report for the emission which more than 10 dB below the
prescribed limit.

an.n dBuY /m
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Reading Correct Measure-

No. Mk.  Freq. Level  Factor ment  Limit  Over

MHz (dBuV) (dBim)  (dBuv/m)  (dBuv/m) (dB)  Detector
1 1124 100  58.37 -12.19 45.18 7400 -27.82 peak
2 * 1659600 57.79 -11.49 46.30 7400 -Z770 peak
3 1996 200 5h.35 -11.06 44 29 7400 -2971 peak
4 3721700 5240 -9.12 43.28 7400 -3072 peak
5 3997100 53.20 -8.43 44 77 7400 -2923 peak
6 B627.000 46.64 -1.76 44 88 7400 -2912 peak

Measurement = Reading level + Correct Factor
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Test Voltage: DC 7.4V

Ant. Pol. Horizontal

Test Mode: TX 802.11b Mode 2462MHz

Remark: No report for the emission which more than 10 dB below the

prescribed limit.
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Reading Correct Measure-
No. Mk.  Freq. Level  Factor ment  Limit  Over
MHz (dBuv) (dB/m}) (dBuVvim) (dBuvim)  (dB) Detector
1 1125800 5598 -12.19 4379 7400 -30.21 peak
2 1331500 5548 -11.94 43 54 7400 -3046 peak
3 1996 200 5275 -11.06 41.69 7400 -3231 peak
4 2463700 5990 -10.89 49 01 7400 -2499 peak
5 * 3976700 6092 -8.49 5243 7400 -21.57 peak
6 8048200 4343 2.06 45.49 7400 -2851 peak

Measurement = Reading level + Correct Factor

KSIGN(Guangdong) Testing Co., Ltd.
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Test Voltage: DC 7.4V

Ant. Pol. Vertical

Test Mode: TX 802.11b Mode 2462MHz

Remark: No report for the emission which more than 10 dB below the
prescribed limit.
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Reading Correct Measure-
No. Mk.  Freq. Level  Factor ment  Limit  Over

MHz (dBuv) (dB/m) (dBuVim)  (dBuVim) (dB) Detector
1125800 58.46 -12.19 4627 7400 -27.73 peak
1669.800 54.25 -11.47 4278 7400 -31.22 peak

*2480.700 B62.44 -10.89 51.55 74.00 -22.45 peak
2791800 5252 -10.71 41.81 7400 -3219 peak
3733600 5184 -5.09 4275 7400 -31.25 peak
3976.700 58.40 -8.49 49 91 7400 -2409 peak
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Measurement = Reading level + Correct Factor

KSIGN(Guangdong) Testing Co., Ltd.
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4.EUT TEST PHOTOS

Reference to the document No.: Test Photos.

KSIGN(Guangdong) Testing Co., Ltd.



l‘KEIEN@ Page 60 of 60 Report No.: KS2007S00666E01

5.PHOTOGRAPHS OF EUT CONSTRUCTIONAL

Reference to the document No.: External Photos and Internal Photos.

*************T H E E N D************
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